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No: ~ WT2018B03C03666 Page 1 of 6
CLF Cross Laminated Film
Sample Name | Macromolecule Self-adhesive Test Type Entrustment test
Waterproofing Membrane
Entrusted by | Shenzhen Joaboa Technology Ltd. Brand Bondsure
Matafactus WUHAN JOABOA Sample tathcs
AMAcurer | TECHNOLOGY LID. Description
Raniple July 6,2018 Quanti 5 rolls
Received Date iy pandty
Production WPIS,1.5mm
N . Model/Si :
Date/ Batch No. | odelioue 1m*20m

Test based on

The inspection basis for each inspection item is detailed in the data page

Test Standaxd

GB/T 23457-2009 Pre-applied and wet installed waterproof sheets

Test Items

Flexibility at low temperature, Flow resistance at elevated temperature,
Watertightness, Tensile property, Tear strength, Asphalt penetration,
Thermal stability, Artificial ageing by long term exposure to elevated
temperature ( 70°C,168h) , The peel resistance between waterproof sheet
and waterproof sheet, Holding power, The peel resistance between
waterproof sheet and cement-mortar board, The peel resistance between
waterproof sheet and cement-mortar board after soaking treatment, Total
thickness, Area, Visible defects

Conclusion

* According to GB /T 23457 — 2009, test results of all 1tems comply with

the requirements of products with class [ of P tyge( ,of 'Wet mstalled

Remarks:

(Blank)

Approved by: Té( @ Verified by: WCompiled by: %@%{
(1

Test Institution' Address: The South Mansion of China Building Materials Academy, Guanzhuang,

Chaoyang District, Beijing, China
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(National Research Center of Testing Techniques for Building Materials)

(Test Report)
No:  WT2018B03C03666 Page 2 of 6
Unit of | Requirements 3
dual | T
No. Test Item measure | of Standard | Test Results £nd1v1 l?a ¢shipased
Conclusion on
ment (WP [ )
GB/T
23457-2009
Flexibility at low SASCNNOA [~ A5/ \ No R,
1 / Pass 5.15
temperature crack crack GBI
328.14-2007
GB/T
70°C ’ 2h, No [70°C ’ 21’1, No 23457-2009
) Flow resistance at / displacement, | displacement Pl 513
elevated temperature No flow, No | ,No flow, No :
droplet - droplet GB/T
, 328.11-2007
17 ~ GB/T
0.3MPa, 0.3MPa, 234572009
3 Watertightness / 120min 120min Pass A7
No leakage | No leakage GB/T
328.10-2007
Tensile force
(Longitudinal | N/50mm >150 285 Pass
direction)
Tensile force
(Transverse |N/50mm >150 277 Pass
direction)
GB/T
Elongation at 23457_2009
4 Tensile maximum 581
property | tensile force % >30 392 Pass GB/T
(Longitudinal 328.9-2007
direction)
Elongation at
maximum
tensile force % >30 368 Pass
(Transverse
direction)
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(National Research Center of Testing Techniques for Building Materials)

(Test Report)
No:  WT2018B03C03666 Page 3 of 6
¢ of {
Uritor| Requirements Test Individual Test based
No. Test Item measur | of Standard ALY Ny
Ly (WPI) esults on
Longitudi
ongidinal AN >12 48 Pass
direction
5 Tear GB/T
strength 529-2008
Tr.ansv.e R N | >12 ' 52 Pass
direction
GB/T
6 Asphalt penetration piece <2 1 Pass 23457-2009
5.19
No bubble, bullfgle
Visible defects / No slip, No slip, Pass
No flow ’
No flow
WA g
7 P SR % .0 0.7 Pass | 23457-2009
stability (Longitudinal
A 5.24
direction)
Dimensional
stability % .0 0.4 Pass
(Transverse
direction)
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(Test Report)
No:  WT2018B03C03666 Page 4 of 6
oL oLl Beqliircliichits Test Individual Test based
No. Test Item measur | of Standard Rkt Gottasion ¥4
ement (WPI)
The retention
rate of tensile
force % >90 106 Pass
(Longitudinal
direction)
The retention
rate of tensile
force % 1 >90 97 Pass
Artificial (Transverse GB/T
ageing by | direction) 23457-2009
lohgterm "\ Theratention 3.233/9\81\
g exposure to Yate of 5.15
elevated elongation % >80 104 Pass GB/T
temperature| ([ ,ongitudinal 328.9-2007
(70°C, direction) GB/T
168h) ; 328.14-2007
The retention
rate of
elongation % >80 96 Pass
(Transverse
direction)
Flexibility at -13°C -13C
/ Pass
low temperature No crack No crack
The peel
resistance Non-treated | N/mm >1.0 1.6 Pass GB/T
between 23457-2009
9 | waterproof 5.18
sheet and GB/T
waterproof | Heat treated | N/mm >1.0 1.2 Pass 328.20-2007
sheet
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(Test Report)
No:  WT2018B03C03666 Page 5 of 6
IO PR equireriets Test Individual Test based
No. Test Item measur | of Standard Rt Al Coheiasion YA
ement (WP I )
GB/T
10 Holding power min >15 >60 Pass 23457-2009
5.20
The peel
resistance Non-treated | N/mm >2.0 2.6 Pass
between : GB/T
11 waterproof . ) 23457-2009
sheet and “ ‘ 5.21
cementmortar | Heat treated | N/mm / >1.5 245 Pass
board :
The petelire:ms;ar}llce ;taetv(;leen GBIT
12 R PEPOR R R N/mm >1.5 2.1 Pass | 23457-2009
cementmortar board after 599
soaking treatment }
1#: 1.57
2#: 1.56 GB/T
13 Total thickness mm >1.5 3#: 1.56 Pass 23457-2009
44. 1.55 5.5
S5#: 1.56
1#: 100
2#: 101 GB/T
14 Area 20m? % >99 3#: 101 Pass 23457-2009
4#: 100 5.3
5#: 101
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(Test Report)

Ne: WT2018B03C03666 Page 6 of 6
Unit of |Requirements of ndividual
No. Test Item measurem Standard Test Results |, \ Test based on
Conclusion
ent (WPI)
1#~5#:
Should meet the
standard Mock the GB/T
isi tandard P
15 Visible defects / niehnentd of s' andar ass 37892007
Clavse 4.2 requirements of
4 Clause 4.2
Remarks |(Blank)
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Notice
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- This test report is invalid wlthout the seal.
20 AARARTG ol HR IHE I
" This test report is invalid without the signatures of the related persons.
3. ISR A EEE.
‘ -This test repohrt is invalid if erased, altered or copied partially.
A RIS FA T TR A 2 FRE T A O R, SRR
| _ ‘Ahy doubt should inform us within 15 days after receiving the test report.
5y BRI S ZHGE R TR AL, PO A S 65, B 4 5
UK T |
The commissioned testmg samples and commission information are provided by the
applzcant The iesults shown in the test ieport refer only to the sample(s) tested unless
otherwise stated. Identifying authenthty of the supplied samples and mformatzon is
AN ‘_out of our responstbthty o
6. AR R ATIK EWFDW%W%Ea,ﬁﬁA ﬁ%%%%%ﬂ%%,
PSR EPIR TR KA ) A
This test reportis ‘printed on antz counterfettmg paper. Its copy should have grid
‘ hadlng The numbers on the back of the data sheet are random numbers not lelated

% wzth the report.
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